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Performance Test Report

Report No.: _20092109-P0O
Client information:
Name RAB Lighting Inc
Address Northvale, New Jersey 07647 USA
Reception Date 2020-08-10
Test Date 2020-08-10~2020-08-13
Sample description:
Sample Type Self-ballasted LED lamp
Type/Model A19-4.5/9/14.5-E26-830-3WAY
Test Voltage/Frequency 120V/60Hz
Sample Quantities. 3
Sample No. 001~003
Test standard:
According to IES LM-79-08
Remarks of this test:
/
Description of measurement uncertainty:
/
Test case verdicts:
Test case does not apply to the test object.......: N/A
Test item does meet the requirement............... P
Test item does not meet the requirement.........: F
General test result: see test result
Prepared by /Date
Reviewed by /Date
Approved by/Date
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1. Performance Test Result

1.1 Photometric Measurements at 25°C - Integrating Sphere Method

Sample Base Input Voltage Input Current Input Power | Input Power | Absolute Luminous Lumen Efficacy
No. orientation (Vac) (mA) (W) Factor Flux (Im) (Im/W)
001 Base up 120.0 125.10 14.70 0.979 1732.3 117.87
002 Base up 120.0 126.30 14.84 0.979 1756.9 118.39
003 Base up 120.0 124.00 14.57 0.979 1729.7 118.70

Average 120.0 125.13 14.70 0.979 1739.6 118.32
Sample Base Color CRI Chromaticity Chromaticity Rlillf(nt A1rI;n|1ent Rf R
No. orientation | Temperature Coordinate Coordinate 5 P 9
) ) (W) (C)
(K) X y u v
001 Base up 2994 83.0 | 0.4382 0.4059 0.2506 0.5223 5.3773 25.3 85 95
002 Base up 2976 83.0 | 0.4398 | 0.4070 | 0.2511 | 0.5230 5.4514 25.3 85 95
003 Base up 2977 82.9 | 0.4396 0.4067 0.2512 0.5228 5.3667 25.2 85 95
Average 2982 83.0 | 0.4392 0.4065 0.2510 0.5227 5.3985 25.3 85 95
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1.2 Test data
1.2.1 Spectral Power Distribution (sample No.:001)

sﬂfi;rum 1.0 = 32.398e+001mW,/nm
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1.2.2 Tabulated Spectral Power Distribution (sample No.:001)
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1.2.3 CIE Chromaticity Diagram (sample No.:001)
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1.2.4 The TM-30 value for Color Rendition by Hue-angle bin
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1.3 CONCLUSION

The results tabulated in this report are representative of the actual test samples
submitted for this report only. The data is provided to the client for further evaluation.
Compliance to the referenced specification requirements was not determined in this
report.
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ANNEX 1 PICTURE
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